Al

MFG. CO. INC.

For Serial Nos.
130,000 and Higher

5-SPEED

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.,

This product has been carefully designed and manufactured to give -

you'a maximumn arnount of dependability and years of troubke-free
operation,

if additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
deaier or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top of the engine frame
on the right hand rear comer of the machine.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

‘Model No.

Serilal No.

Date Purchased

Purchased From

Paste Label From
Literature Packet Here

Part No. 850423



johnssj
Rectangle

johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1885

Program

if your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down” unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six {6} line items or less.

. m_——p
2. Distributor ships part(s) to dealer or customer, as requested E x M A R K P ﬁ 'I‘ s P L U s@

by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

3. If distributor does not have the pari(s) in stock to satisfy Exmark Paﬁs Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program. :

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. Ifthe part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. Ifthe part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part. '

The following restrictions apply - The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an overnight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser.
Exmark Mfg. will assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peertless
transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for fransaxles, pumps and whee! motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.



johnssj
Rectangle



A\ WARNING

READ OPERATOR'S MANUAL BEFORE
- OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description ..........cc.ccocvvviiiiiieeiiie Page
Decals.....ccoooeeeeeeeeec 7
Engine Deck Group.....cccccceveevviiieriianiiccennnee, 8-11
48" MowerDeckK........ooovvvivieii e, 4-6
36" Mower deck.............oooivevvvviviiiniienieieee e, 2-3
Upper Handles and Controls........................ 12-13
Wiring Diagrams.........c...coeveevcimeeneeee e, 14



johnssj
Rectangle



36” MOWER DECK.

1§ <"

Torque 10— 1
30.35 ft-Jbs.

Torque to
75-80 ft-lbs.



johnssj
Rectangle



36" MOWER DECK

Y
. Ref. Qty. Ref. _ Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd.
1 302227 Front Deck widecals & dogeg .......... 1 32 [ 303536 Stud, belt shield {long)............ ..........2
302224 Deck weldmt (367).......cccocvceeviecrien v 11| 33 | 302216 Shield w/decals, Vik 5 Sp. ..... ..........1
2 302189 Baffle widmnt, dogleg..........coccuenee. 1 302213 Shield weldmt, Vik5Sp......... .........1
3 800270 5/16-18 x5/8HHCS..........ccucane 81| 34 | 323417 Washer, beltcovermount ...... .........4
4 809001 5/16-18 Whiziock nut.........ccceveeveeane.. 13| | 35 | 322145 Fork widmnt, caster.............cco.cc..... 2
5 302128 Armweldmt ..ol 11| 36 | 322154 Caster wheel assembly ..................... 2
6 303542 O-Ring . v nen2 | | 37 1 302054 Chute.....oocceee e, 1
7 811006 Zerk, 1/4-28 STRT ................................ 11| 38 | 302128 Engagement arm w/bushing... ..........1
8 323385 Knob, beltcover................c..c... 4 39 | 303144 Powder metal bearing ...............c.co..e. 1
9 809020 Quick pin, 10" caster .......................... 2| | 40 | 800290 3/8-16 x 3/4 HH capscrew...... ..........8
10 | 804256 5/16-18 Nylock hexnut.................... 11| | 41 | 603843 Idier pulley (heavy duty)......... ..........1
11 800293 3/8-16 x 1 1/4 HH capscrew............... 6 42 | 322166 Cutter housing w/sheave ....... ..........2
12 | 809007 3/8-16 whizfocknut .......cocvveeieeneen. 811 43 | 323402 Spacer, bearing sheave.................... 2
13 | 805259 3/8 Flatwasher.........c.cccccooviircinnc, 11] 44 | 323408 Dustshield.........ccoocervrrreriiirnnnnn. 2
14 | 303327 3/8 Disc spring washer...................... 6f! 45 | 808506 Retaining fing .......ccoovvvvvvrrervveninnn. 2
15 | 808280 5/16x1Clevispin......cccovvrvinvvrnrnnnnn, 11} 46 | 303543 Cutter housing bearing..........ccc.oev.ee.. 4
16 | 303105 YOKE ...ooooovvivrreremeemceeieeeeenceeceeeen 1 47 | 323315 Cutter housing .......cccocoeeeeiccnnnne, 2
17 | 806003 Cotter hairpin........cocccovricoiniciei 21| 48 | 811001 1/8 N.P.T. Straight zerk..................... 2
18 | 808505 E-Ringfor.875rd... SOOI, | 49. | 322164 Cutter spindle widmnt........................ 2
19 | 803003 3/8-16x13/4 WhIZ|OCk bolt A 50 | 323400 Spacer (Iong).....ccocoeeereeieeesrienans 2
20 | 633482 Blade, 18" High Lift (Std.)...._...............2 51 | 323399 Spacer (Shor).......cccccoovieeivencerinnn, 2
. 633484 Blade, Mulching (36"} .....ccoocveirenninee 211 52 | 323339 Washer, retaining ..., 2
633485 Blade, Low Lift (36") optional .............. 21| 53 | 303535 Pulley, castiron........cccocoeevenirnnnnene 2
[ 21 | 513338 Washer, special.......ccccooveurrrrrrenne. 2| | 54 | 804510 5/8-18 UNF hexnut..........cc..cc........ 2
22 | 805008 1/2 spring lockwasher ....................... 21| 55 | 800861 5/8-18 x 8 HH Capscrw (Gr 5)........... 2
23 | 804509 1/2-13Hexnut.........ccoereiiciciiiicne. 21| 56 | 807267 Key, 1/4x3/16x11/4.................. 2
24 | 800334 1/2-13x6 HH capscrew..................... 2} | 57 | 303164 Spacer, bladedrive ........................... 8
25 | 303352 Washer, spindle .....c.ccoovvevreeerie e 11 58 | 513208 5/8 Spring disc washer.......ccccceccven 2
26 | 513648 Wheel & tire, complete..................... 21| 59 | 303434 Engagement bushing ..........c.eco....... 1
513807 Wheel & hub.........cooiiiiee. 1 60 | 303348 Eye bolt (left hand thread)................. 1
513808 Tire, 9x3.50-44-ply .....oocuveiriinn. 11| 61 { 303236 Turnbuckle body.........ccoocvvvvvennnne. 1
513809 Rollerbearing........ccooenvmiiiieneicnnn. 1] 62 | 303238 Eye bolt (right hand thread)............... 1
513810 BUSAING .ooveeeeeeieeeecerciecere 2] B3 | 302198 Assistam.. ..o, 1
27 | 303499 Drive belt 36" Model.............. ......... 1]| 64 | 809011 3/8 x 3/4 Shoulder bolt ...................... 1
28 | 803310 Setscrew, 5/16-18 x3/8.......ccccevenene 21| 65 1303270 Assistarmlinkage.........cccccveeeenneenn, 1
20 | 800273 5/16-18 x 1 HH capscrew................. 10 | 66 | 322153 Caster/mount, complete................... 1
.30 | 513547 Spacer, frontcaster........................ 21| 67 | 302203 Caster wheel support w/bearings...... 2
31 | 303537 Stud, be!t shield (short} ... e 2 68 | 302194 Caster wheel supportwldmnt............ 2
69 | 811001 Grease zerk, /8 N.P.T. ...ccocoocen... 2
70 | 303514 Flange, thrustbearing ....................... 4
71 | 303314 Spacer, 10"caster............................. 8

+ Use Pro-lock Nut Type (p/n 840022 .5 mi tube} on setscrews

» Requires installation of Micro-Mulch accessory for proper muiching. Mulch klt P/N MK362(36")
Exmark red touch up spray paint - P/N 850337



johnssj
Rectangle


johnssj
Rectangle



48” MOWER DECK

75-80 ft-lbs.

—~ Torgue to

WISHEAVE

o
"]
S
pa
o
-1

CUTTER HOUSINGS



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



48" MOWER DECK

Ref, Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | PartNo. Description Req'd
1 | 402096 Front Deck w/decals & dogleg ............1| { 32 | 303164 Spacer, blade drive............. ... ... 12
* 402091 Deck Weldmt, (48™)..c..cceveervrrrcrenns 1] 33 | 323338 Washer, retainer (sheave)................... 3
2 302189 Baffle, dogleg.....ccococeerevermeeereeerrenene. 111 34 | 323402 Spacer, bearing (sheave).................. 2
3 800270 5/16-18 x 5/8 HH capscrew................. 10]| 35 | 804510 5/8-18 UNF hex nut........ccccceoveeurennnne 3
4 809001 5/16-18 Whizlock nut......................... 11{] 36 | 303434 Engagementbushing..................... 1
5 804256 5/16-18 Nylockhex nut.................... 16 | 37 | 303348 Eye bolt (left hand thread)... |
6 800293 3/8-16 x 1 1/4 HH capscrew ............... 6{| 38 | 303236 Turnbuckle body... v
7 809007 3/8-16 whizlock nut................covernnne.... T | 39 | 303238 Eye bolt (right hand thread) |
8 303327 3/8 disc spring washer.........c.cooeece..... 6| | 40 | 809011 3/8 x 3/4 Shoulder bot.................... 1
9 808280 5/16x 1 Clevis pin......ccovevvie e 1 41 | 806003 Cotter hairpin..........coeeeeviinnievereennn 3
10 | 303105 YOKE.....ooveeeceeeeeeeeeeect e e 1 42 | 303352 Washer, spindle............... cooeireeine 2
11 | 403119 Idler pulley "V™........coemeeeee e 1 43 | 402053 Idler arm, complete(w/bushing)......... 1
12 | 808505 E-Ringfor .875rd. . e erevnnaeen 2 44 | 303144 Powder metal bearing.............coceevrrene 2
13 | 323515 Blade, Ultra High Llft 16" (48“) .......... 3 45 | 402077 Cutter housing w/sheave(center)....... 1
* | 403148 Blade, mulching (48").... IO | 46 | 302128 Armweldmt.........cocoociiiiiiiis e 1
403149 Blade, Low Lift (48") optlonal .3 47 | 303542 O-RiNG oo cveenees 3
14 | 303270 Assistarmlinkage............ooccovvvereenne. . 1 48 | 811006 Zerk 1/4-28 STRT.....cceeceevvveeeecerrennes 2
| ¢15| 803310 Setscrew, 5/16-18 x3/8....................3 | | 49 | 805259 3/8 Flatwasher.............ooce....... 3
16 | 800273 5/16-18 x 1 HH capscrew ................14 50 | 800295 3/8-16 X 1 3/4 HH capscrew ............. 1
17 | 402052 Armweldmt, RH...cooovvvoveeios v, 1 51 | 402075 Culter spindle widmnt, center (long) . 1
18 | 603843 Idler pulley .....cococooovcieecreenne v 2 62 | 302054 Chute.......cccoocirvmirinrnireesrenesnre e 1
197 322166 Cutter Housing w/sheave (LH)....... 2 53 | 403107 Belttension rod..........ccoeceveriernirvrenee 1
20 | 323408 Dustshield............cccoceoeovmmmemrereennne 3|| 54 | 603496 Bushing, idler bearing...........cccccoeveunne 1
21 | 808506 Retaining ring.........c..ccoooeverereeerenennns 3{| 55 | 403133 Double pulley.........cccocoveeeericerecranne 1
22 | 303543 Cutter housing bearing ....................... 6| 56 | 403025 V-Belt, frontdeck.......cceceevireerieninnnne 1
23 | 323315 Cutter housing ........cocceeeeeevrveeveecrnne 3|| 57 | 800862 5/8-18 x 8 1/2 HH capscrew, Gr5...... i
24 | 811001 1/8 N.P.T. Straightzerk ......ccoouen...... 3] | 58 | 302129 Engagement arm w/bushing.............. 1
25 | 322164 Cutter spindle widmnt (LH) ................. 21| 59 | 403088 Drivebelt 48".........ocoorree 1
26 | 323400 Spacer{long).......cccocvvmvrvrrerreeeesinen 3| | 60 | 323404 Spacer, bearing (center sheave)....... 1
27 | 323389 Spacer (shorf)........c.ccooveeererieniccinenane 3| | 61 | 803003 3/8-16x13/4 Whlzlock bolt......... e 1
28 | 807267 Key, 1/4x3M6x11/4........cccvnvann.... 3|1 62 | 302198 Assistarm.. ...ccccoceeiiieiieicccrene, 1
29 | 303535 Pulley, castiron .........covcvccvvcenennanns 21| 63 | 543879 Spacer .......c.cccceeeviiiiiiiiiaiieiiean 1
30 | 513208 5/8 Spring disc washer ....................... 3] 64 | 800029 3/8-16 x 2 ¥ hhtap bolt..........c.cco.0.. 1
31 | 800861 5/8 -18 x 8 HH Capscrew ................... 2

¢ Use Pro-lock Nut Type (p/h 840022 .5 ml tube) on setscrews

« Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK482

NOTE: Pulley (Part No. 303535) on the right hand side (from operators position) is turned upsude down
with the long side of the hub facing up
Exmark red touch up spray paint - P/N 850337
* Deck weldmt does not include flow control baffles - Flow control baffle kit is available P/N 401002



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



48" MOWER DECK (con't)

1
Ref. Qty. Ref. Qty.
No. Part No. Description Req'd No. | Part No. Description Req'd.
1 322153 Caster/mount, complete.......... 2 11 | 403145 Rubberbumper ..........ccccovveerecnennn, 1
2 302203 Caster wheel support w/bearings....... 2 12 | 800290 3/8-16 x 3/4 HH capscrew................. 8
3 302184 Caster wheel support widmnt............. 2 13 | 809007 3/8-16 Whizlock nut.........oe.oeoveeeeenn.. 8
4 811001 Grease zerk, 1IBN.P.T. ..o, 2 14 | 809001 5/16-18 Whizlock nut................ e 4
5 303514 Flange, thrust bearing ....................... 4 15 | 800334 1/2-13x6 HH capscrw.......cccovveenn..... 2
6 303314 Spacer, 10" caster..........cooi v B 16 | 804509 1/2-13Hexnut..........ccocovvevvvinnnen, 2
7 322154 Caster wheel assembly ..................... 2 17 | 805008 1/2 spring lockwasher........................ 2
8 322145 Fork widmnt, caster............coeeee 2 18 | 513338 Washer, special..........c.ccooovvovvevenecee. 2
9 513547 Spacer, frontcaster...............cocoee... 2( 119 | 809020 Quick pin, 10" caster.......c.ccocuu......., 2
10 | 513648 Wheel & tire, complete............c.......... 2| 20 | 303537 Stud, belt shield (short) ..................... 2
513807 Wheel&hub........cccoooiviei 2|1 21 | 303536 Stud, belt shield (long)...................... 2.
513808 Tire, 9x 3.50-4 4-ply ....... ey 2 22 | 323385 Knob, beltcover...........cccccovvene.. 4
513808 Rollerbearing......c.cccoeovvveeeeneicnnnn, 2(1 23 | 402074 Shield assy, 48" Vik5Sp. ................. 1
513810 Bushing .....c.ocooovvieieeiecevee, 4 402064 Shield weldmt, 48".............cooceee i 1
24 | 323417 Washer, belt covermount................. 4

Exmark red touch up spray paint - P/N 850337



johnssj
Rectangle



10

DECALS

JMIMERCIALS EE

=

OMWERCIALT4 81

ACAUTION
Sibe feimt
THCom 200 2

wuylts sang

atbvrums

A CAUTION

L RLAD DPERATORS MANUAL SEFORE OPERATIVG EOUPKINT
1 BE SURE THE OPLRATING CONTADLS ARE LOGKED I NEUTAAL
BEFORE STARTDN: ENGL

L KEEF JFETY DEVICES IGUARDS, SHIELDS. AN OAC SYSTTM)
o PLACE AND bt PROPER wrORUCNG € OWINTION.
A& REQP FEET, KANDS £ ALL GRIECTS FADM WNDER DECK

& USE CAUION OW SLOPLL !

G
L:mapw PLUG WARLTS} BEPORE ADAISTING, SERVICDNG
memmmmnmm

nnoees.
;wmmuummmmmmmuuunu

A DANGER

+ I8 EXTREME CALTION WHEX DFERATING 0N SLOPES
* WO BCAIE3 IR OPE - NEVER UP AT DOV

G =1+ 00 KOT OPTAATT OM SLOMCE GHEATER THAN 23

« WATCH FOR DITCHES, NOLES, ROCES, MISES, Pirg

+ EELP KM AY FAOM DRDP-OFFS AXD STEEF RANKS

TOW BEFGAE RACKIN
* LO0K LEHIND L 3

'+ INIYE SLOWER OX SLOPES
* ERICUTE TuRws SLOWLY .
= K NOT MOW WET SLOPES
+ AYOID SUDDENR STARTS
-

' dral=

= TP ALL PEOMLE DUT-OF AREA WHEN MOWNG
+THAZWY GRJECTS DA BLADE CONTACT CAX CAVSE

EEROUS BUURT OR DEATH
MORE OF THE FOLLOWING PATereTS: o | e
"A WARNING s e
P < ‘%;E»E:'?ggs %nggln : om PATENTS MAY BE PENDING \ o |_coonrms et o
UNDERNEATH "“"'
SQUEEZE DRIVE LEVERS BEFORE SHIFTING
?
) AWARNING
’I..a,"g,“' e RO e [t Use Onily Exmask Riding gg: RAE R
AL S MONERS Azachmanis, Use of Other wr
N 48 VIK.5-5P0. BLAE RIVE BLt - Riding AZachmenis Mey
oLy Create 8 Hazardays Condifion
Resutting in injury. amr RN F
RINT [OF T o
o 15
[ - |
R.H.
| BUADE BELT -.J - Py
Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. | | No. | Part No. Description Req'd
1 323321 Decal, Viking (small)............... 1 12 |513746 Decal, Muffler...........ocoo......... 1
2 323320 Decal, Viking (large) ............... 1 13 [403131 Decal, Commercial 48............ 1
3 |303293 Decal, 2 Minute Cool .............. 1 14 (403080 Decal, Patent...........ccooooo...... 1
4 1303085 Instruction label....................... 1 15 1403143 Decal, Sulky warning.............. 1
5 303508 Decal, Discharge Warning...... 1 16 |303100 Decal, CutterBlade................ 1
6 323151 Decal, Throttle/Choke............. 1 17 303517 Decal, Belt Drive..................... 1
7 }303520 Decal, Trivantage................... 1 18 1303518 Decal, Shifter.......ccccoeoveenve.... 1
8 303102 Neutral Lock label................... 2 19 (323427 Decal, Belt routing (36"} ......... 1
9 323525 Decal, Danger......................... 1 20 |403139 Decal, Belt routing (48"&52").. 1
10 323411 Decal, Commercial 36 ............ 1
11 |403005 Danger label (36" deck).......... 1
__ 403005 _Danger label (48" deck)........... 2



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP



johnssj
Rectangle



-ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. '{Part No. Description Req'd. | | No. | Part No. Description Req'd.
1 1322079 Rear Deck (Viking 5-Speed)... 1 42 1800031 Bolt, tap 3/8-16x23/4 ... 2
2 |322012 Guide, belt............cooveerneeeeee. 3|43 |800296 Screw,3/8-16x2.............. 2
3 {303334 Washer, disc spring 516........ 4 44 322038 Arm widmnt, idler, RH bottom,
4 1809072 Screw, M8 1.25mmx25mm... 4 || LHtop....... 2
5 |543296 Grommet......cocooveievevineinnnin 1 45 322040 Arm widmnt, idier, RH top,
6 (303164 Spacer, blade drive................. 2 {Hhbottom. 2
7f 803022 Setscrew, 5/168-18 x5/8.......... 2 46 |303409 Pulley, wheeldrive................. 2
8 [303168 Swivel, (Shor).......ccocervvrvvevnnees 2 47f 1803310 Setscrew, 5/16-18 x 3/8.......... -]
9 |806003 Hairpin, cotter.......ccccouerremennne 6 48 (323051 Belt, COQ..ovvererreerrereisen 2
10 [805258 Washer, 5/16 ..cccovveeeceeeeineeee 6 49 (303548 Bearing sleeve ...................... 4
11 |323379 Washer, shifter lever............... 1 50 |800251 Screw, 1/4-20 X5/8 ..vovovo... 6
12 1805005 Lockwasher, 5/16 (hvy sprng) 5 51 |804255 Nut, nylock 1/4-20 .................. 6
13 |805259 Washer, 3/8 SAE .................... 1 52 |303067 Bearing w/collar (jackshaft).... 2
14 800277 Screw, 5/16-18 X 2.........cocue... 2 53 1302229 Support, caliper (RH)
15 1323526 Ball, S.S detent ....................... 1 w/bushings ........cccccoeeeccvrvuinne, 1
16 |323389 Leg, shifterplate...................... 2 54 1302228 Support, caliper (LH)
17 |807503 Bolt, carriage 5/16-18 x 3/4..... 2 w/bushings ..o 1
18 |805255 Washer, 1/4 .......ccccocevrevvnnnn.. 4 55 |303066 Flange, bearing (jackshatt)..... 4
19 1303186 BellcranK........cceceecececrvenrerrnenns 1 56 800279 Screw, 5/16-18 x 1-1/2............ 2
20 |800252 Screw, 1/4-20x3/4................ 2 57 [323109 Jackshaft..........cccocooeecvvenennnne 1
21 |809012 Nut, whizlock 1/4-20............... 2 58 807006 Key, woodruff#81 ................. 3
22 |323128 Bracket, safety switch............. 1 59 |303519 Cover, jackshaft...................... 1
23 [513051 Switch, neutral lockout............ 1 60 [323110 Sprocket......ccovvevvvvreeerne 1
24 809007 Nut, whizlock 3/8-16 ............... 8 61 (323111 Chain, drive .........cocovvveereennnnn 1
25 [800271 Screw, 5/6-18x%x3/4............... 4 62 1323243 Guard, chaiN..ccoeevevvverseen, 1
26 (809001 Nut, whizlock 5/16-18 (pitd).... 10 63 [809013 Bolt, tap 5/16-18 x3/4 ............ 4
27 |303151 SCraper.......ceveeeevereeeeen. 2 64 |303282 Switch, neutral start................ 1
28 1804256 Nut, nylock 5/16-18................. 6 65 1321010 Transmission kit ..................... 1
29 323202 Guard, wheel drive.................. 4 323393 Trans. w/sprocket (#40).......... 1
30 |303020 Grip,lever........ccovvevveveenn.. 1 323112 Sprocket, #40, 8 Teeth........... 1
31 {303076 Pulley,idler.............ecoevueeen.... 4 66 (807009 Key, woodruff#9 . ... 1
32 323387 Plate, shifter lever................... 1 67 (403018 Belt, {*V") transmission........... 1
33 |322158 Lever, shifter (complete)......... 1 68 403019 Pulley, transmission ............... 1
34 1804257 Nut, nylock 3/8-16................ .03 69+ [323070 Pulley, transmission drive....... 1
35 |805262 Washer, 7/16 ........o.cccovereen.n. 1 70 807264 Key, 1/48q.x2-5/8................ 1
36 (807511 Bolt, carriage 3/8-16 x2.......... 1 71+ (303498 Pulley, blade drive (36" & 52) 1
37 (303516 Pulley, idler........cocoouerrerrrrrns 1 403087 Pulley, blade drive (48") ......... 1
38 323161 Spring, drive, heavy duty - 72 1323163 Linkage, upper caliper............ 2
{(Optional) .......occcoevrreirerrnnnns 2 73 1323084 Linkage, lower RH caliper ...... 1
323071 Spring, drive, light duty - * |323086 Linkage, lower LH caliper....... 1
(Standard)..........ccceeunnnne.. 2 74 1804264 Nut, nylock 3/8-24 .................. 1
39 (803013 Nut, torque 5/16-18................. 4 75 303327 Washer, spring disc 3/8.......... 1
40 323236 SpaECEC.....cvvvvvvceerierrraen, 4 76 |804252 Nut, nylock #10-24 ................. 2
41 1800272 Screw, 5/16-18x7/8............... 4 77 (803017 Screw, #10-24 x 1/4 (cnirsnk) 2
78 323392 Lever, shifter.........cc.ccovveunen.n. 1
J Use Pro-lock nut type (Part No. 840022, .5ml tube) on setscrew threads,
*+ Apply Pro-lock Retaining 1 (Part No. 840023, .5cc tube) to crankshaft (transmission drive pulley).
<+ Apply anti-seize compound to pulley bore.(blade drive pulley)

Exmark red touch up spray paint - P/N 850337
Exmark black touch up spray paint - Gloss black



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP (con't))

FOR
REFERENCE

)
4

I
o[t
31,|321s:’ | B

~
15 N\

-10-


johnssj
Rectangle



'~ ENGINE DECK GROUP (con't)

Ref, Qty. Ref, Qty.
No. [Part No. Description Req'd No. | Part No. Description Reg'd.
1 1302175 Lever widmnt (RH).................. 1 18 (303123 Flange, bearing...................... 4
2 [302177 Leverwidmnt (LH).................. 1 19 1303122 Bearing, roller............cooeen.n. 4
3 |302178 Plate widmnt (RH)................... 1 20 302160 Wheel & hub.....ccoovveeeeernnn, 2
4 1302179 Plate widmnt (LH) ................. 1 21 (303125 Tire, 13x6.50-6,2 Ply ........... 2
5 302035 Axleassembly...........cccoo........ 1 22 1303469 Wheel &tire..........overrvenn 2
6 |[800292 Screw, 3/8-16%X1....coeevennnn.. 4 23 (809005 Clamp, 7/8 (tite collar) ............ 2
7 1805006 Lockwasher, 3/8 (hvy sprng) .. 4 24 (809007 Nut, whizlock 3/8-16............... 4
8 1303168 Swivel, adjust (short) .............. 2 25 |800250 Screw, 1/4-20 X 1/2 cievronn.. 2
9 |806003 Hairpin, cotter.............oooen....... 2 26 (808520 ClpriNg...ccooooveecvvevereesrernnnn, 4
10 |805258 Woasher, 5/16 ...........cconvenn.... 4 27 |373060 Plate, hitch back...................... 2
11 302037 BrakeBand (RH)................... 1 28 373036 Mount, hitch........ccovvoveveenna 2
12 [302036 Brake Band (LH)..................... 1 29 (800293 Screw, 3/8-16 x1-1/4............ 4
13 513338 Spacer,wheel........covmvvnn.. 2 30 (301012 Sulky hitch kit ................co....... 1
14 |800273 Screw, 5/16-18x1.................. 8 31 1302185 Brake, complete (LH) ............. 1
15 [805005 Lockwasher, 5/16 (hvy sprng) 8 32 1302184 Brake, complete (RH)............. 1
16 [303463 Drum, brake.......ooovoevveevven. 2 33 |805255 Washer, 1/4 SAE flat.............. 2
17 (303464 Sheave, 9"B Split....cccoeven..... 2

Exmark red touch up spray paint - 850337
Exmark black touch up spray paint - Gloss black

-11-



johnssj
Rectangle


johnssj
Rectangle



UPPER HANDLE and CONTROLS

-12-



johnssj
Rectangle



UPPER HANDLE and CONTROLS

Ref. Qty. Ref. Qfy.
No. jPart No. Description Reqd. | [ No. ] PartNo. Description Req'd.
1 |322181 Handle widmnt (Vkng 5 spd}... 1 38 (303315 Pad,gastank ... 2
2 1303097 Grip, handle.......ccccoeecennennnen. 2 39 (804509 Nut, 1/2-13......ccciiiniiinenne 8
3 |302007 Latch, wigrip (RH)..coveveeee. 1 40 [303173 Brace, handle .........cccooueveenne 2
303019 Grip, [atch .....oceneeriieeee 1 41 |805008 Lockwasher, 1/2..................... 2
4 1302005 Latch, wigrip (LH) ..ooccovenennnneen. 1 42 1543364 . Tank, fuel........cccovmiininieinnnnne 1
303019  Grip, [atch ..., 1 43 |513508 Cap, fueltank.......c.corvunnunnen 1
5 |303435 Washer, 1/4 disc spring.......... 4 44 |513645 Bushing, fuelvalve ................ 1
6 |804255 Nut, nylock 1/4-20................... 2 45 543277 Elbow, 90° .....cccvciiiiiiinnn 1
7 |800257 Screw, 1/4-20 x 1-3/4.............. 2 46 |303077 Clamp, fuel line (Koh) ............. 6
8 |[323129 Cable, control (throttie) ........... 1 303077 Clamp, fuel line (Kaw})............ 5
9 |[513592 Knob,redball...........cccceeiis 1 47 1523131 Fuelline (12.5 Kaw)................ 1
10 |804252 Nut, nylock #10-24................. 2 523131 Fuel line (Kohler).......cccocc...... 1
11 807513 Bolt, carriage #10-24 x 1/2...... 2 523131 Fuelline (14 Kaw)................... 1
12 1806003 Hairpin, cotter ......cocecevernenenn. 4 48 303197 Filter, fuel....oeeeeereeveeeeeeencenne 1
13 1302006 Lever, drive (w/grip}................ 2 49 |303307 Fuelline (Kohler)........c.ccoueene. 1
14 1808250 Pin, clevis 3/16 x 1-3/4............ 2 523131 Fuel line (12.5 Kawasaki}....... 1
15 1803001 Palnut, 3M6.....ccoceeeeeerecraen, 2 523131  Fuel line (14 Kawasaki) .......... 1
16 |806340 Rollpin, 516 x1...cccovvrerneeee 2 50 801062 Screw, 1/4-20x3.....ccocveiee 2
17 805258 Washer, 5M16........cccocvvivvvvrrenee 2 51 |303465 Strap, 5gal. fueltank............. 2
18 |323089 Linkage, brake.......c.ccccc..c... 2 82 1543792 Wingnut, nylock 1/4............ 2
19 |323025 Linkage, caliper.........cccc.c...... 2 53 323443 Harness, wiring (Kawasaki).... 1
20 (302138 Lever,OPC(RH)......ccoeeruveeees 1 323444 Harness, wiring {Kohler)......... 1
21 [303365 Bushing, nylon.........coevevneene. 1 54 |543296 Grommet.........coociiimiiininnne 1
22 (303474 Rod, connecting.........ccoveevveee 1 55 1303335 Plastictie, 7-15/M16.................. 1
23 1303389 Bushing, flanged.........coceecennee. 1 56 |303287 Plastic tie, 5 1/2 (Kohler) ........ 9
24+ 1602507 Lever, OPC{LH)..cooivereirinne L B R Plastic tie, 5 1/2 {Kaw)............ 10
25f 1803322 Setscrew, 5/16-24 x 5/16........ 2 57 323430 Interlock, OPC ........ccccennaee 1
26 303363 Spring, actuator ...................... 1 58 [800251 Screw, 1/4-20x5/8 ................ 1
27 1803034 Palnut, 9/16-18 .....coevvininrcene 1 59 (603770 Valve, fuel.....ccoecviininnnnen 1
28 |303372 Operator Control Switch ......... 1 60 [303306 Fuelline (Kohler}.........ccvevvnns 1
29 |303088 Clip,cable......ccccvveevceverrericnnnn 1 523131 Fuelline (12.5 Kaw)...ccoeeneeeeee 1
30 [303160 Spring, compression............... 1 303022 Fuelline (14 Kaw)........ccccneee 1
31 |804257 Nut, nylock 3/8-16................... 5 61 804255 Nut, nylock 1/4-20 .................. 1
32 |323298 Linkage, blade drive................ 1 62 {303021 Grip, drive lever..........coccvrnreee 2
33 |322157 Lever, blade engagmnt w/grip 1 63 1303020 Grip, lever........occcovcrrecenrcnnns 1
34 805260 Washer, 3/8 ......ccoeiniiirinnnn 2 64 (805256 Washer 1/4 Std flat... e 14
35 1800296 Screw, 3/8-16x2........ccoenneeee. 1] 65 (303308 Clamp, hose (Kawasak[) ........ 1
36 1322073 Handle widmnt (5-spd)............ 1 66 323229 Clip, 3/8" loom {Kawasaki) ..... 1
37 {800292 Screw, 3/B-16x1....ccccevvrenne. 6

J Use Pro-lock nut type (Part No. 840022, .5ml tube) on setscrew threads.

+ Apply Pro-lock Retaining 1 (Part No. 840023, .5cc tube) to inside bore of OPC hub
(see Operators Manual). _
Exmark black touch up spray paint - Gloss black

«13-



johnssj
Rectangle


johnssj
Rectangle



~ WIRING DIAGRAM

KAWASAKI 3? Jpansssion s

TO SAFETY

INTERLOCK
MODULE

N.C. = NORMALLY CLOSED Hﬁ“

N.O. = NORMALLY OFEN

CONNECTORS ARE VIEWED FROM WIRE END ENGINE

ROUND
_ ggzsrmsm BLADE
KOHLER 3 ?

;
:

N.C. = NORMALLY CLOSED
N.O. = NORMALLY OPEN
CONNECTORS ARE VIEWED FROM WIRE END

- 14 -



johnssj
Rectangle



SERVICE RECORD

Date

Description of Work Done

Service Done By



johnssj
Rectangle


johnssj
Rectangle



SERVICE RECORD

Date

Description of Work Done

Service Done By



johnssj
Rectangle





johnssj
Rectangle



SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z

EXPLORER

TURF RANGER

TURF TRACER HYDRO

TURF TRACER HP

VIKING 5-SPEED
VIKING HYDRO
METRO
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. ~ PART NO. 850423

INDUSTRIAL PARK BOX 808 (402) 223-4010

BEATRICE, NE. 68310 FAX (402} 223-4154 ] !
ALL RIGHTS RESERVED PRINTED IN U.S.A. @E .

MFG. C@®. INC.



johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 


